TANDEM BACK REST BAR \ APPLICATION : PCX 125/150

PAD SIZE (L) POLISHED 652-1426000 BLACK 652-1426200
PAD SIZE (S) POLISHED 652-1426050 BLACK 652-1426250

CODE

® Read and understand the instruction before installing. .
— M ATTENTIONS (MUST READ) . How to install

- ) . . i ) " X Exchange to new parts if "reuse" parts has scratches, blem and wear.
®This instruction sheet is for the instruction with stock condition. Install REAR CARRIER with bolts included aft king hol d b rail
o#TANDEM BACK REST BAR is the grip and backrest for tandem riders. Do not apply too much load. nsta Wi Olts Included atter making hole mods on grab rail cover.

o#TANDEM BACK REST BAR is designed and made exclusive for PCX125/150, do not use on other models.

Do not modify the way which is not listed or it will cause damage and trouble. HOW TO MAKE HOLE MODIFICATION
® \We are not responsible for damages and accidents caused by assembling mistake and improper setting.
® Please ask mechanic for assembling and setting.

Ask a specialist at specialty shop if you do not understand the role of the surrounding parts.

® Refer to the manufacturer HONDA service manual for each vehicle when installing

® Bolts and nuts may get loosen by engine vibration.

1

1

1'Remove grab rail cover to find bolt position mark behind it, make hole mods.
1 Do not apply high pressure on cover, turn the driver slowly and softly.

' Make smaller hole first, and make it bigger, not to make crack on the cover.
, (918 is more precise, but 920 is easier to position the right place.)

Please check and make sure each part of bolts and nuts are not loose before running. b e e e e e e e e e e e e e e e e e e e = = = e = = = = - a
®Please contact a mechanic nearby immediately when you find something unusual. Removing and Installing grab rail cover
UNEVEN BRIGHTNESS #1 Be careful not to Hole mods required (4 places)
There might be uneven brightness, which is not defect, but special chemical treatment. break pawls,grooves and clips.
. y,
PACKING LIST POLISHED | BLACK
NAME CODE QTY
BACK REST BAR (POLISHED) X1 -
1 COLLAR 652-1426000U X2 .
BACK REST BAR (BLACK) - X1
COLLAR 652-1426200U - % 2
2 |FLANGE LOCK NUT 8mm 001-0550008 X 2 X 2
3 CAP BOLT M8 x 55 080-0500055 X 2 -
CAP BOLT (BLACK) M8 x 55 080-0503055 - X 2
4 CAP BOLT M8 x 45 080-0500045 X 2 -
CAP BOLT (BLACK) M8 x 45 080-0503045 - X 2
5 WASHER 8 x 16 x T1.2mm 090-0900008 X 4 -
WASHER (BLACK) 8 x 16 x T1.2mm 090-0911008 - X 4
6 |WASHER 8 X 22 X T2.3mm 090-0902008 X 2 X 2
. SPRING WASHER 8mm|  091-0500008 X 4 -
SPRING WASHER (BLACK) 8mm 4 |
8 PAD FOR BACK REST (300) L SIZE 1
PAD FOR BACK REST (150) S SIZE 652-0500020 | "
ATTENTION!

®BACK REST BAR is made from STAINLESS, but depending on how to use, it might rust.
We recommend to dry the water out and apply rust-preventive agent, especially after rain.

oDo not give strong pressure such us using rope and tie-down belt to carry motorcycle.
Or it may break rear carrier or surrounding parts.

3-8-13 NAGATA
130610 HIGASHI-OSAKA,
OSAKA, 577-0015,

IKITACO JAPAN


Administrator
テキスト ボックス
TANDEM BACK REST BAR

Administrator
テキスト ボックス
APPLICATION  :  PCX 125/150

Administrator
テキスト ボックス
  CODE


Administrator
テキスト ボックス
   PAD SIZE (L)

Administrator
テキスト ボックス
   POLISHED

Administrator
テキスト ボックス

Administrator
テキスト ボックス
  BLACK   652-1426200


Administrator
テキスト ボックス

Administrator
テキスト ボックス
   PAD SIZE (S)

Administrator
テキスト ボックス

Administrator
四角形

Administrator
四角形

Administrator
テキスト ボックス
● Read and understand the instruction before installing.

Administrator
テキスト ボックス

Administrator
テキスト ボックス
■ ATTENTIONS (MUST READ)

Administrator
テキスト ボックス
●This instruction sheet is for the instruction with stock condition.
●TANDEM BACK REST BAR is the grip and backrest for tandem riders.  Do not apply too much load.
●TANDEM BACK REST BAR is designed and made exclusive for PCX125/150, do not use on other models.
Do not modify the way which is not listed or it will cause damage and trouble.
● We are not responsible for damages and accidents caused by assembling mistake and improper setting.
● Please ask mechanic for assembling and setting.
Ask a specialist at specialty shop if you do not understand the role of the surrounding parts.  
● Refer to the manufacturer HONDA service manual for each vehicle when installing
● Bolts and nuts may get loosen by engine vibration. 
Please check and make sure each part of bolts and nuts are not loose before running. 
●Please contact a mechanic nearby immediately when you find something unusual.

Administrator
テキスト ボックス
UNEVEN BRIGHTNESS
There might be uneven brightness, which is not defect, but special chemical treatment.

Administrator
テキスト ボックス
PACKING LIST   

Administrator
テキスト ボックス

Administrator
テキスト ボックス
POLISHED

Administrator
テキスト ボックス
 BLACK

Administrator
テキスト ボックス
NAME

Administrator
テキスト ボックス
   CODE

Administrator
テキスト ボックス
 QTY

Administrator
テキスト ボックス
BACK REST BAR (POLISHED)

Administrator
テキスト ボックス
COLLAR



Administrator
テキスト ボックス
BACK REST BAR (BLACK)



Administrator
テキスト ボックス
COLLAR



Administrator
テキスト ボックス
FLANGE LOCK NUT 8mm

Administrator
テキスト ボックス
CAP BOLT  M8 x 55



Administrator
テキスト ボックス
CAP BOLT (BLACK) M8 x 55



Administrator
テキスト ボックス
CAP BOLT  M8 x 45



Administrator
テキスト ボックス
CAP BOLT (BLACK) M8 x 45



Administrator
テキスト ボックス
WASHER  8 x 16 x T1.2mm

Administrator
テキスト ボックス
WASHER (BLACK) 8 x 16 x T1.2mm



Administrator
テキスト ボックス
WASHER



Administrator
テキスト ボックス
SPRING WASHER

Administrator
テキスト ボックス
SPRING WASHER (BLACK)



Administrator
テキスト ボックス
PAD FOR BACK REST (300) L SIZE



Administrator
テキスト ボックス
PAD FOR BACK REST (150) S SIZE



Administrator
テキスト ボックス
ATTENTION!

Administrator
テキスト ボックス
　　　　　●BACK REST BAR is made from STAINLESS, but depending on how to use, it might rust.
　　　　　We recommend to dry the water out and apply rust-preventive agent, especially after rain.

Administrator
テキスト ボックス
　　　　　○Do not give strong pressure such us using rope and tie-down belt to carry motorcycle.  
　　　　　Or it may break rear carrier or surrounding parts.

Administrator
テキスト ボックス

Administrator
テキスト ボックス

Administrator
テキスト ボックス

Administrator
テキスト ボックス
130610

Administrator
テキスト ボックス
3-8-13 NAGATA     
HIGASHI-OSAKA, 
OSAKA, 577-0015, JAPAN     

Administrator
テキスト ボックス
How to install
※Exchange to new parts if "reuse" parts has scratches, blem and wear.
Install REAR CARRIER with bolts included after making hole mods on grab rail cover.

Administrator
テキスト ボックス

Remove grab rail cover to find bolt position mark behind it, make hole mods.
●Do not apply high pressure on cover, turn the driver slowly and softly.  
Make smaller hole first, and make it bigger, not to make crack on the cover.
(φ18 is more precise, but φ20 is easier to position the right place.)

Administrator
テキスト ボックス
HOW TO MAKE HOLE MODIFICATION

Administrator
テキスト ボックス
Removing and Installing grab rail cover

Administrator
テキスト ボックス
Refer to "HOW TO MAKE HOLE MODIFICATION"



Administrator
テキスト ボックス
Hole mods required (4 places)



Administrator
テキスト ボックス
Hole mods required (4 places)



Administrator
テキスト ボックス
※There are mark behind cover



Administrator
テキスト ボックス
※1 Be careful not to 
break pawls,grooves and clips.

Administrator
テキスト ボックス
　　※1

Administrator
テキスト ボックス
※1

Administrator
テキスト ボックス

Administrator
テキスト ボックス
 1

Administrator
テキスト ボックス
 1

Administrator
テキスト ボックス

Administrator
テキスト ボックス
652-1426050

Administrator
テキスト ボックス
652-1426000


Administrator
テキスト ボックス

Administrator
テキスト ボックス
  BLACK   652-1426250


Administrator
テキスト ボックス

Administrator
テキスト ボックス
   POLISHED

Administrator
テキスト ボックス

Administrator
テキスト ボックス


